
Montiert auf Vibrationswalze

Installed on Vibration Plate
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Discount-Equipment.com is your online resource for quality parts & equipment. 

Florida: 561-964-4949 Outside Florida TOLL FREE: 877-690-3101

Need parts? 
Click on this link: http://www.discount-equipment.com/category/5443-parts/ and 
choose one of the options to help get the right parts and equipment you are looking 
for. Please have the machine model and serial number available in order to help us 
get you the correct parts. If you don’t find the part on the website or on one of the 
online manuals, please fill out the request form and one of our experienced staff 
members will get back to you with a quote for the right part that your machine needs. 

We sell worldwide for the brands: Genie, Terex, JLG, MultiQuip, Mikasa, Essick, Whiteman, 
Mayco, Toro Stone, Diamond Products, Generac Magnum, Airman, Haulotte, Barreto, 

Power Blanket, Nifty Lift, Atlas Copco, Chicago Pneumatic, Allmand, Miller Curber, Skyjack, 
Lull, Skytrak, Tsurumi, Husquvarna Target, Stow, Wacker, Sakai, Mi-T-M, Sullair,  Basic, 

Dynapac, MBW, Weber, Bartell, Bennar Newman, Haulotte, Ditch Runner, Menegotti, 
Morrison, Contec, Buddy, Crown, Edco, Wyco, Bomag, Laymor, EZ Trench,  Bil-Jax, F.S. 

Curtis, Gehl Pavers, Heli, Honda, ICS/PowerGrit, IHI, Partner, Imer, Clipper, MMD, Koshin, 
Rice, CH&E, General Equipment ,Amida, Coleman, NAC, Gradall, Square Shooter, Kent, 

Stanley, Tamco, Toku, Hatz, Kohler, Robin, Wisconsin, Northrock, Oztec, Toker TK, Rol-Air, 
APT, Wylie, Ingersoll Rand / Doosan, Innovatech, Con X, Ammann, Mecalac, Makinex, Smith 

Surface Prep,Small Line, Wanco, Yanmar 

http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/page/1517-search-manuals/
http://discount-equipment.com/parts/
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Inhalt 
 

Abb. Nr. Beschreibung 
 

L100N5NJ7F2CAAN 

  

 

1. ZYLINDERBLOCK 
 

2. ABLASSSTOPFEN 
 

3. SCHILDER 
 

4. ZYLINDERKOPF & -DECKEL 
 

5. LUFTFILTER 
 

6. AUSPUFF 
 

7. NOCKENWELLE 
 

8. KURBELWELLE 
 

9. SCHWUNGRAD 
 

10. KOLBEN & PLEUEL 
 

11. AUSGLEICHSWELLE 
 

12. ÖLPUMPE & REGLER 
 

13. ÖLDRUCKSCHALTER 
 

14. DECKEL 
 

15. KÜHLGEBLÄSE 
 

16. EINSPRITZPUMPE & -VENTIL 
 

17. KRAFTSTOFFTANK & -LEITUNG 
 

18. DREHZAHLVERSTELLUNG 
 

19. RÜCKLAUFANLASSER 
 

20. ANLASSER 
 

21. ELEKTRIK 
 

22. LICHTMASCHINE 
 

23. ZUBEHÖR 
 

24. WERKZEUG- & DICHTUNGSSATZ 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

Nr. Stufe Teile-Nr. Beschreibung 
(A) 

Stück 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114310-01020 ZYLINDERBLOCK ZSB. 1   
5 1 114695-01341 KOPFDICHTUNG 0.5 1 

  

 
7 1 114299-01600 STIFT, 8X12 2 
8 1 114299-01800 UNTERLAGE SATZ 1 

 
20 1 114250-01841 DICHTUNG 1 

21 1 22312-040080 STIFT M4X 8 2 

 
23 1 26226-060182 BOLZEN, M6X 18 1 

24 1 26226-060222 BOLZEN, M6X 22 2 

 
27 1 114699-01410 DICHTUNG, KURBELGEHÄUSE 1 

28 1 114310-01450 DECKEL(D, KURBELGEHÄUSE 1 

 
33 1 114299-35150 ROHR, ÖLEINLASS 1 
34 1 26106-080352 SCHRAUBE, M8X 35 VZ 

 
16 

 

36 1 114650-02210 LAGER, 0.50 US 1 

38 1 114299-02030 HALTER, L A G E R  1 

 

40 1 24162-152220 LAGER, 152220 1 

41 1 24423-355008 DICHTUNG, ÖL TC355008 1 

 

Abb.1. ZYLINDERBLOCK  

 

 

 

 

 
  6 1     114699-01380 O-RING 1   

 

 

  19 1     114299-01830 DECKEL 1   

 

 

  22 1     23875-020000 STOPFEN, R02 1   

 

 

  25 1     26366-060002 MUTTER, M6 3   

 

 

  31 2     114650-02100 HAUPTLAGER 1 1 
  

 

 

  35 1     114650-02200 LAGER, 0.25 US 1 2 
  

3 

 

  39 1     114650-02150 LAGER, HR6308G3C3 1   

 

 

  42 1     24423-355008 DICHTUNG, ÖL TC355008 1   
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Remarks 
(1)Spare parts. 
(2)Under sized(U.S.=0.25)parts. 
(3)Under sized(U.S.=0.50)parts. 

43 1 26106-080122 SCHRAUBE, M8X 12 VZ 1 
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2-06598018  

 (A)=L100N5NJ7F2
 

(D)=  
(B)= (E)= 
(C)= (F)= 

Nr. Stufe Teile-Nr.  Beschreibung 
(A) 

Stück 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114299-01690 STOPFEN M16 2   
2 1 114699-01760 DECKEL ZSB. 1 

  

 
5 1 160110-01870 STOPFEN, G U M M I  1 
6 1 183279-08350 NIPPEL, ABLASS 1 

 

Abb.2. ABLASSSTOPFEN  

 

 

 

 

 
  4 2     114299-01950 O-RING, 18 1   

 

 

  7 1     22190-160002 DICHTRING 16 2   

8 1 22190-160002 DICHTRING 16 1 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

Nr. Stufe Teile-Nr. Beschreibung 
(A) 

Stück 
(B)    (C)    (D)    (E)    (F) 

I    R 

2 1 114220-07100 SCHILD, ACHTUNG 1   
3 1 114299-07101 SCHILD, YANMAR MARK A 1 

  

 
5 1 114299-07111 SCHILD, YANMAR MARK B 1 
6 1 114299-07160 SCHILD, DIESEL 1 

 

Abb.3.  SCHILDER  

 

 

 

 

 
  4 1     114220-07110 SCHILD START 1   

 

 

  9 1     114220-07140 SCHILD, REGLER 1   

13 1 114220-07130 SCHILD, HOT SURFACE 1 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

Nr. Stufe Teile-Nr. Beschreibung 
(A) 

Stück 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114310-01200 BOLZEN, ZYL.KOPF A 2   
2 1 114310-01210 BOLZEN, ZYL.KOPF B 2 

  

 
8 1 11431C-11100 VENTIL, EINLASS 1 
9 1 11431C-11110 VENTIL, AUSLASS 1 

 
11 1 114310-11180 HALTER, F E D E R  2 

12 1 114310-11930 KEIL ZSB. 2 

 
15 2 11431C-11260 STÜTZE, KIPPHEBEL 1 

16 2 11431C-11650 KIPPHEBEL 1 

 
19 3 26856-060002 MUTTER, M6 1 

20 2 11431C-11660 KIPPHEBEL 1 

 
23 3 26856-060002 MUTTER, M6 1 
24 2 22242-000150 RING,  15 2 

 
26 1 114650-11341 DICHTUNG, VENTILSCHAFT 2 

27 1 104211-11370 KAPPE, VENTIL 2 

 
29 1 114240-11550 DICHTUNG, DÜSE 1 

30 1 114699-11600 SCHEIBE 2 

 
32 1 22351-040008 SPANNSTIFT 4.0X 8 1 

33 1 26226-060552 BOLZEN, M6X 55 2 

 
36 1 114310-11310 DICHTUNG, D E C K E L  1 
37 1 114310-11950 VENTILDECKEL ZSB. 1 

 
42 2 114299-03640 FEDER,DEKOMPRESSION 1 

45 2 22312-030160 STIFT, M3X16 1 

 

Abb.4. ZYLINDERKOPF & -DECKEL  

 

 

 

 

 
  3 1     11432C-11020 ZYLINDERKOPF ZSB. 1   

 

 

  10 1     114310-11120 VENTILFEDER 2   

 

 

  14 1     11431C-11250 STÜTZE ZSB., HEBEL 1   

 

 

  18 3     114250-11240 SCHRAUBE, VENTILEINSTELLUNG 1   

 

 

  22 3     114250-11240 SCHRAUBE, VENTILEINSTELLUNG 1   

 

 

  25 1     114310-11290 SCHRAUBE, STÜTZE 2   

 

 

  28 1     114240-11450 PROTECTOR, NOZZLE 1   

 

 

  31 1     114210-11901 HALTER, DÜSE 1   

 

 

  34 1     26366-060002 MUTTER, M6 2   

 

 

  39 2     114210-03590 DEKOMPRESSION ZSB. 1   

 

 

  49 1     26106-060652 SCHRAUBE, M6X 65 VERZ. 3   
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

Nr. Stufe Teile-Nr. Beschreibung 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114310-12210 DICHTUNG, LUFTFILTER 1   
2 1 114299-12300 MUTTER 3 

  

 
4 2 114240-12520 DECKEL, LUFTFILTER 1 
5 2 114320-12910 LUFTFILTER ZSB. 1 

 
10 3 114210-12560 FLÜGELMUTTER 1 

11 3 114210-12590 FILTERELEMENT ZSB. 1 

 

Abb.5. LUFTFILTER  

 

 

 

 

 
  3 1     114340-12510 LUFTFILTER ZSB. 1   

 

 

  6 3     114320-12010 GEHÄUSE ZSB., LUFTFILTER 1   

 

 

  14 3     114210-12600 KNEBELKNOPF 1   

16 1 26106-060402 SCHRAUBE, M6X 40 VERZ. 1 

17 1 26226-060352 BOLZEN, M6X 35 3 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

Nr. Stufe Teile-Nr. Beschreibung 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114310-13200 DICHTUNG, AUSPUFF 1   
2 1 114910-13500 AUSPUFF ZSB. 1 

  

 
4 2 114674-13511 AUSPUFF 1 
5 2 114910-13700 DECKEL, AUSPUFF A 1 

 
7 2 114910-13720 DECKEL, AUSPUFF C 1 

8 1 26106-080202 SCHRAUBE, M8X 20 VERZ. 2 

 

Abb.6. AUSPUFF  

 

 

 

 

 
  3 2     160260-01580 SCHRAUBE M6X6 10   

 

 

  6 2     114910-13710 DECKEL, AUSPUFF B 1   

 

 

  10 1     26216-080182 SCHRAUBE, M8X 18 2   

11 1 26306-080002 MUTTER, M8 2 

13 1 114320-13800 ABGASABLENKER ZSB. 1 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

Nr. Stufe Teile-Nr. Beschreibung 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 71432C-14010 NOCKENWELLE ZSB. 1   
6 1 114310-14200 STÖSSEL 2 

  

 

Abb.7. NOCKENWELLE  

 

 

 

 

 
  7 1     114210-14300 STÖSSEL ZSB., ROLLER 1   

12 1 114310-14400 STOSSSTANGE ZSB. 2 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

Nr. Stufe Teile-Nr. Beschreibung 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 11431C-21770 KURBELWELLE (DEPAC ZSB. 1   
10 1 160310-14550 SCHEIBE 1 

  

 

Abb.8. KURBELWELLE  

 

 

 

 

 
  11 1     22512-070140 PASSFEDER, 7X 14 1   

12 1 26106-080202 SCHRAUBE, M8X20 VZ 1 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

Nr. Stufe Teile-Nr.  Beschreibung 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114699-21220 MUTTER 1   
2 1 114699-21550 SCHEIBE 1 

  

 

Abb.9. SCHWUNGRAD  

 

 

 

 

 
  3 1     114699-21600 SCHWUNGRAD ZSB., DE 1   

6 2 114699-21630 ZAHNRING 1 
7 1 22512-050140 PASSFEDER, 5X 14 1 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

Nr. Stufe Teile-Nr. Beschreibung 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 714320-22720 KOLBEN M/RINGEN (D 1   
3 2 714310-22500 KOLBENRING SATZ 1 

  

 
10 1 114310-22500 SEEGER RING, J23 2 
11 1 714320-22620 KOLBEN M/RINGEN .25OS 1 

 
17 1 714320-22580 KOLBEN M/RINGEN .50OS 1 2 

19 2 714310-22550 KOLBENRING SATZ O.S=0.50 1 2 

 

27 3 124060-23100 LAGER, KOLBENBOLZEN 1 

28 3 114310-23200 SCHRAUBE, PLEUEL 2 

 

Abb.10.  KOLBEN & PLEUEL 
 

 
 

Remarks 
(1)Over sized(O.S=0.25)parts. 
(2)Over sized(O.S=0.50)parts. 
(3)Under sized(U.S=0.25)parts. 
(4)Under sized(U.S=0.50)parts. 

 

 

 

 

 

 
  9 1     114699-22300 STIFT, KOLBEN D=23 1   

 

1 

  13 2     714310-22540 KOLBENRING SATZ O.S=0.25 1 1 
  

 

 

  24 1     71431C-23010 PLEUEL ZSB. 1   

 

 

  29 2     714650-23600 LAGER, PLEUEL 1   
31 1 714650-23610 LAGER ZSB., 0.25 1 3 

33 1 714650-23620 LAGER, 0.50 US 1 4 
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2-06598018  

 (A)=L100N5NJ7F2CAAN  (D)=  
(B)= 

 
(E)= 

(C)= 
 

(F)= 

Nr. Stufe Teile-Nr. Beschreibung 
(A) 

 

(B) 
Q'ty 

(C)    (D) 
 

(E) 
 

(F) 
I R 

1 1 714310-28510 WELLE ZSB., AUSGLEICH 1       
6 1 24101-063040 KUGELLAGER 6304C3 2 

      

 

Abb.11.  AUSGLEICHSWELLE 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

Nr. Stufe Teile-Nr. Beschreibung 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114650-32010 ÖLPUMPE ZSB. 1   
7 1 114299-32070 DECKEL 1 

  

 
9 1 22312-030160 STIFT M3X16 1 
10 1 26106-060122 SCHRAUBE, M6X 12 VZ 3 

 
14 2 24341-000224 O-RING, 1AS22.4 1 

15 1 26106-060162 SCHRAUBE, M6X 16 VZ 1 

 
18 1 114311-61500 HEBEL ZSB., REGLER 1 

27 2 22322-030200 KEGELSTIFT 3X20 1 

 
29 1 114299-61600 DICHTUNG 1 

30 1 114770-61610 AXIALSCHEIBE 1 

 

Abb.12.  ÖLPUMPE & REGLER  

 

 

 

 

 
  8 1     114299-32570 O-RING 1   

 

 

  12 1     114299-35110 ÖLFILTER ZSB. 1   

 

 

  17 1     11 4299-611 90 SCHEIBE 1   

1 

 

  28 1     114770-61520 NADELLAGER 2   

 

 

  31 1     714210-61701 REGLER ZSB. 1   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Remarks 
(1)On a guarantee of quality component parts shall not be sold. 

32 2 114210-61290 GEWICHT ZSB., 
REGLER 

1 
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2-06598018  

 (A)=L100N5NJ7F2CAAN  (D)=  
(B)= 

 
(E)= 

(C)= 
 

(F)= 

Nr. Stufe Teile-Nr. Beschreibung 
(A) 

 

(B) 
Q'ty 

(C)    (D) 
 

(E) 
 

(F) 
I R 

1 1 183250-39450 SCHALTER, 1.0KG 1       

 

Abb.13.  ÖLDRUCKSCHALTER 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

Nr. Stufe Teile-Nr. Beschreibung 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114320-45210 DECKEL ZSB., OBEN 1   
2 2 114220-07120 SCHILD, DEKOMPRESSION 1 

  

 
4 2 114310-45320 DECKEL, OBEN 1 
5 3 114310-45310 DÄMPFER 1 

 
7 1 114299-45220 TÜLLE 1 

8 1 114310-45260 DECKEL B, SEITE 1 

 
10 1 114399-45320 DICHTGUMMI 1 

11 1 114399-45340 BUCHSE 1 

 
13 1 114310-45360 BOLZEN, DECKEL OBEN 1 

14 1 26106-060082 SCHRAUBE, M6X  8 VZ 4 

 

Abb.14.  DECKEL  

 

 

 

 

 
  3 2     114299-45220 GROMMET 4   

 

 

  6 2     114399-45340 BUCHSE 4   

 

 

  9 1     114310-45270 DECKEL A, SEITE   (13) 1   

 

 

  12 1     114310-45350 ABSTANDSSÜCK, DECKEL OBEN 1   

 

 

  15 1     26106-060202 SCHRAUBE, M6X 20 VZ 4   

16 1 26366-060002 MUTTER, M6 1 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

Nr. Stufe Teile-Nr. Beschreibung 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114310-45150 GEHÄUSE, KÜHLGEBLÄSE 1   
3 1 114299-45301 GUMMITÜLLE 4 

  

 

Abb.15.  GEHÄUSE, KÜHLGEBLÄSE  

 

 

 

 

 
  4 1     114299-45310 BUCHSE 4   

5 1 114699-45331 DICHTUNG, GEBLÄSEGEH 1 
6 1 114299-45350 SCHRAUBE, GEBLÄSEGEH 4 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

Nr. Stufe Teile-Nr. Beschreibung 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 714339-51310 EINSPRITZPUMPE ZSB. 1   
2 2 105546-51020 DICHTUNG 1 

  

 
4 2 114250-51160 FEDER, STEMPEL 1 
5 2 114339-51200 KÖRPER ZSB., PUMPE 1 

 
12 2 114650-51300 VENTIL ZSB., DRUCK 1 

15 2 105546-51330 FEDER, DRUCK 1 

 
17 2 124550-51350 DICHTUNG, DRUCK 2 

18 2 114250-51500 HEBEL, REGLER 1 

 
20 2 114250-51650 SITZ, FEDER B 1 

21 2 22351-030008 SPANNSTIFT 3.0X 8 1 

 
24 2 114250-53080 MUTTER, DÜSE D16.95 1 
25 2 114339-53100 HALTER ZSB., DÜSE 1 

 
30 2 114250-53120 FEDER, DÜSE 1 

31 2 114250-53130 SITZ, FEDER 1 

 
33 2 114339-53200 EINSPRITZVENTIL ZSB. 1 

36 2 114250-53210 STIFT 2 

 
65 1 114310-59800 LEITUNG ZSB., EINSPRITZUNG 1 

71 1 114699-59850 KONSOLE, R O H R  1 

 

Abb.16.  EINSPRITZPUMPE & -VENTIL  

 

 

 

 

 
  3 2     114250-51080 PLATTE 1   

 

 

  11 4     22351-020006 SPANNSTIFT 2.0X 6 2   

 

 

  16 2     114250-51340 HALTER, DRUCK 1   

 

 

  19 2     114250-51640 SITZ, FEDER A 1   

 

 

  23 1     714339-53200 EINSPRITZVENTIL ZSB. 1   

 

 

  29 3     22351-025005 SPANNSTIFT 2.5X 6 1   

 

 

  32 2     114250-53140 PLATTE 1   

 

 

  37 2     119803-53400 UNTERLAGE SATZ 1   

 

 

  73 1     114110-76910 VENTIL ZSB., F/O CUT 1   

74 1 114299-83020 DICHTUNG, 10X1.2 1 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

Nr. Stufe Teile-Nr. Beschreibung 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114250-55121 FILTER ZSB., KRAFTSTOFF 1   
2 2 114250-55130 DICHTUNG 1 

  

 
4 1 114310-55230 HALTER B, KRAFTSTOFFTANK 1 
5 1 114210-55300 SENKSCHRAUBE 2 

 
7 2 24341-000150 O-RING, 1AS15.0 1 

8 1 11431C-55710 KRAFTSTOFFTANK (SCHWARZ)(13) 1 

 
11 2 23414-080000 DICHTUNG, 8X1.0 1 

12 2 114299-55040 DECKEL ZSB, KRAFTSTOFFTANK 1 

 
14 2 114250-55201 DÄMPFER, KRAFTSTOFFTANK 4 

15 1 114210-55810 HEBESCHRAUBE 1 

 
17 1 26106-080452 SCHRAUBE, M8X 45 VZ 1 
18 1 26366-060002 MUTTER, M6 2 

 
21 2 114780-59060 LEITUNG, KRAFTSTOFF L=50 1 

22 2 23080-014000 SCHELLE, 14 2 

 
24 2 124722-59050 SCHELLE, SCHLAUCH 9 1 

25 2 114310-59060 LEITUNG, RÜCKLAUF 1 

 

Abb.17. KRAFTSTOFFTANK & -LEITUNG  

 

 

 

 

 
  3 1     114210-55220 HALTER  A, KRAFTSTOFFTANK 1   

 

 

  6 1     114250-55301 KRAFTSTOFFHAHN ZSB. 1   

 

 

  10 2     114299-55080 STOPFEN, ABLASS 1   

 

 

  13 2     114299-55100 FILTER, FUEL OIL 1   

 

 

  16 1     22117-080000 SCHEIBE,  8 1   

 

 

  20 1     114780-59010 LEITUNG ZSB., KRAFTSTOFF L50 1   

 

 

  23 1     114339-59300 LEITUNG ZSB., RÜCKLAUF 1   

 

 

  26 2     124066-59100 SCHELLE, SCHLAUCH 8 1   
27 2 114310-59310 SCHLAUCH, SCHUTZ 1 

28 2 121750-59890 KABELBINDER, 140 1 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

Nr. Stufe Teile-Nr. Beschreibung 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114220-07140 SCHILD, DREHZAHLVERSTELLUNG 1   
2 1 114210-66550 KONSOLE ZSB. 1 

  

 
4 2 183250-66070 WELLE, HEBEL 1 
5 2 114210-66400 KONSOLE, HEBEL 1 

 
7 2 104200-66820 FEDER 1 

8 2 104200-66831 REIBSCHEIBE 2 

 
10 2 26696-100002 MUTTER, SICHERUNG M10 1 

11 2 26757-060002 MUTTER, SICHERUNG M6 1 

 
13 1 26106-060452 SCHRAUBE, M6X 45 VZ 1 

15 1 114320-66010 FEDER, REGLER 1 

 
17 1 114211-66600 BEGRENZER ZSB., KRAFTSTOFF 1 
22 1 26776-100002 MUTTER, SICHERUNG M10 1 

 

Abb.18. DREHZAHLVERSTELLUNG  

 

 

 

 

 
  3 2     114210-66070 HEBEL, VERSTELLUNG 1   

 

 

  6 2     114250-66440 EINSTELLSCHRAUBE 1   

 

 

  9 2     104200-66850 SCHEIBE 1   

 

 

  12 1     26106-060142 SCHRAUBE, M6X 14 VZ 1   

 

 

  16 1     114299-66201 RÜCKHOLFEDER 1   

 

 

  24 1     114780-61090 ZINN 2   

25 1 22451-060000 DRAHT,0.6 2 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

Nr. Stufe Teile-Nr. Beschreibung 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

2 2 114699-76251 RÜCKLAUFANLASSER ZSB. 1   
3 3 114699-76510 GEHÄUSE, ANLASSER 1 

  

 
6 3 114699-76531 RATSCHE 2 
7 3 114399-76540 SPIRALFEDER 1 

 
9 3 114699-76560 REIBFEDER 1 

10 3 114399-76620 KNOPF, STARTER 1 

 
12 3 114699-76650 FEDER 1 

13 3 114699-76660 SICHERUNGSRING 1 

 
15 3 114699-76680 SCHEIBE 1 

16 2 114699-76592 RIEMENSCHEIBE, STARTER 1 

 

Abb.19.  RÜCKLAUFANLASSER  

 

 

 

 

 
  4 3     114699-76521 REEL, RECOIL 1   

 

 

  8 3     114699-76551 FÜHRUNG, RATSCHE 1   

 

 

  11 3     114699-76630 SEIL, STARTER 1   

 

 

  14 3     114699-76670 SCHEIBE 1   

 

 

  17 1     26106-060082 SCHRAUBE, M6X  8 VZ 4   

18 1 26106-060122 SCHRAUBE, M6X 12 VZ 3 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

Nr. Stufe Teile-Nr.  Beschreibung 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114362-77011 ANLASSER 1   
2 2 114381-77110 ANKER 1 

  

 
4 2 X2114715500 STOPPER SATZ 1 
5 2 114381-77130 SPULE ZSB. 1 

 
7 2 114371-77160 BÜRSTENHALTER ZSB. 1 

8 3 114371-79040 BÜRSTE 2 

 
10 3 114371-79060 FEDER 4 

11 2 X211485016 RITZEL ZSB. 1 

 
13 2 114371-77170 STAUBSCHEIBE ZSB. 1 

14 2 114371-77180 SCHALTHEBEL SATZ 1 

 
16 2 124195-77770 SCHRAUBE 2 
17 2 114371-79070 SCHRAUBE 2 

 

Abb.20.  ANLASSER  

 

 

 

 

 
  3 2     X2114811000 DRUCKSCHEIBE SATZ 1   

 

 

  6 2     114381-77140 DECKEL 1   

 

 

  9 3     114371-79050 BÜRSTE 1   

 

 

  12 2     114381-77151 GEHÄUSE ZSB. 1   

 

 

  15 2     124298-77020 MAGNETSCHALTER 1   

 

 

  18 2     X2114274200 DECKEL 1   

19 1 26106-100302 SCHRAUBE, M10X 30 VZ 2 

20 1 26716-080002 MUTTER, M8 1 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

Nr. Stufe Teile-Nr. Beschreibung 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114399-77550 REGLER & KABEL ZSB. 1   
3 3 114399-77400 HALTER, KABEL 1 

  

 
5 4 114399-78000 SICHERUNG(20A 1 
6 2 114399-77710 REGLER 1 

 

Abb.21. ELEKTRIK  

 

 

 

 

 
  4 3     114399-77540 KABELBAUM 1   

 

 

  7 2     26023-040102 SCHRAUBE, M4X10 2   

8 1 26106-060122 SCHRAUBE, M6X 12 VZ 2 

9 1 26106-060202 SCHRAUBE, M6X 20 VZ 2 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

Nr. Stufe Teile-Nr. Beschreibung 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114399-78260 LICHTMASCHINE ZSB. 1   
2 2 114399-78730 STATOR ZSB. 1 

  

 
4 1 160710-78710 KLEMME, KABEL 1 
5 1 114210-78800 SENKSCHRAUBE M6 3 

 

Abb.22.  LICHTMASCHINE  

 

 

 

 

 
  3 2     114399-78740 RAD, LICHTMASCHINE 1   

 

 

  6 1     26106-060122 SCHRAUBE, M6X 12 PLATED 1   

7 1 26106-060202 SCHRAUBE, M6X 20 VZ 3 
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2-06598018  

 (A)=L100N5NJ7F2CAAN  (D)=  
(B)= 

 
(E)= 

(C)= 
 

(F)= 

Nr. Stufe Teile-Nr.  Beschreibung 
(A) 

 

(B) 
Q'ty 

(C)    (D) 
 

(E) 
 

(F) 
I R 

1 1 114351-77520 KUPPLUNG 1       

 

Abb.23. ZUBEHÖR 
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2-06598018  

 (A)=L100N5N
 

(D)=  
(B)= (E)= 
(C)= (F)= 

Nr. Stufe Teile-Nr.  Beschreibung 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114299-92590 SATZ, WERKZEUG 1   
2 2 114299-92600 TASCHE, WERKZEUG 1 

  

 
4 2 114299-92720 MAULSCHLÜSSEL 1  
6 1 114320-92600 DICHTSATZ 1 1 

 
13 2 114699-01380 O-RING 1 

14 2 114699-01410 DICHTUNG, KURBELGEHÄUSE 1 

 
16 2 114299-01950 O-RING, 18 2 

17 2 114310-11310 DICHTUNG, DECKEL 1 

 
19 2 114771-11461 DICHTUNG, DÜSE 1 

20 2 114310-12210 DICHTUNG, LUFTFILTER 1 

 
22 2 114310-13200 DICHTUNG, AUSPUFF 1 
23 2 183671-13211 DICHTUNG, ROHR 1 

 
25 2 114299-32570 O-RING 1 

26 2 160393-55050 DICHTUNG 4 

 
28 2 22190-160002 DICHTRING 16 2 

29 2 23414-080000 DICHTUNG, 8X1.0 1 

 
31 2 24311-000400 O-RING, 1AP40.0 1 

32 2 24341-000150 O-RING, 1AS15.0 2 

 

Abb.24. WERKZEUG & DICHTSÄTZE 
 

 

 
Remarks 
(1)Optional parts. 

 

 

 

 

 

 
  3 2     114299-92710 MAULSCHLÜSSEL 1   

 

 

  7 2     114695-01331 KOPFDICHTUNG 1   

 

 

  15 2     114250-01841 DICHTUNG 1   

 

 

  18 2     114650-11341 DICHTUNG, VENTILSITZ 2   

 

 

  21 2     114699-12210 DICHTUNG, LUFTFILTER 2   

 

 

  24 2     114399-21980 DICHTUNG 1   

 

 

  27 2     129100-77510 DICHTUNG 3   

 

 

  30 2     23414-120000 DICHTUNG, 12X1.0 1   

 

 

  33 2     24341-000224 O-RING, 1AS22.4 1   
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Contents 
 

Fig. No. Fig. Name 
 

L100N5NJ7F2CAAN 

Fig. No. Fig. Name 

 

1. CYLINDER BLOCK 
 

2. DRAIN PLUG 
 

3. LABEL 
 

4. CYLINDER HEAD & BONNET 
 

5. AIR CLEANER 
 

6. EXHAUST MUFFLER 
 

7. CAMSHAFT 
 

8. CRANKSHAFT 
 

9. FLYWHEEL 
 

10. PISTON & CONNECTING ROD 
 

11. BALANCER SHAFT 
 

12. LUB.OIL PUMP & GOVERNOR 
 

13. OIL PRESSURE SWITCH 
 

14. COVER 
 

15. COOLING FAN CASE 
 

16. F.I.PUMP & F.I.VALVE 
 

17. FUEL TANK & FUEL PIPE 
 

18. SPEED CONTROL DEVICE 
 

19. RECOIL STARTER 
 

20. STARTING MOTOR 
 

21. ELECTRICAL EQUIPMENT 
 

22. DYNAMO 
 

23. ACCESSORIES 
 

24. TOOL & GASKET SET 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

No. Lev. Parts No. Description 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114310-01020 BLOCK ASSY, CYLINDER 1   
5 1 114695-01341 GASKET, HEAD 0.5 1 

  

 
7 1 114299-01600 PIN, 8X12 2 
8 1 114299-01800 SHIM SET 1 

 
20 1 114250-01841 GASKET 1 

21 1 22312-040080 PIN, PARALLEL M4X 8 2 

 
23 1 26226-060182 STUD, M6X 18 1 

24 1 26226-060222 STUD, M6X 22 2 

 
27 1 114699-01410 GASKET, CRANK CASE 1 

28 1 114310-01450 COVER(D, CRANK CASE 1 

 
33 1 114299-35150 PIPE, OIL INLET 1 
34 1 26106-080352 BOLT, M8X 35 PLATED 16 

 

36 1 114650-02210 BEARING, 0.50 US 1 

38 1 114299-02030 RETAINER, BEARING 1 

 

40 1 24162-152220 BEARING, 152220 1 

41 1 24423-355008 SEAL, OIL TC355008 1 

 

Fig.1. CYLINDER BLOCK  

 

 

 

 

 
  6 1     114699-01380 O-RING 1   

 

 

  19 1     114299-01830 COVER 1   

 

 

  22 1     23875-020000 PLUG, R02 1   

 

 

  25 1     26366-060002 NUT, M6 3   

 

 

  31 2     114650-02100 BEARING, MAIN 1 1 
  

 

 

  35 1     114650-02200 BEARING, 0.25 US 1 2 
  

3 

 

  39 1     114650-02150 BEARING, HR6308G3C3 1   

 

 

  42 1     24423-355008 SEAL, OIL TC355008 1   
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Remarks 
(1)Spare parts. 
(2)Under sized(U.S.=0.25)parts. 
(3)Under sized(U.S.=0.50)parts. 

43 1 26106-080122 BOLT, M8X 12 PLATED 1 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

No. Lev. Parts No.  Description 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114299-01690 PLUG M16 2   
2 1 114699-01760 CAP ASSY 1 

  

 
5 1 160110-01870 PLUG, RUBBER 1 
6 1 183279-08350 NIPPLE, DRAIN 1 

 

Fig.2. DRAIN PLUG  

 

 

 

 

 
  4 2     114299-01950 O-RING, 18 1   

 

 

  7 1     22190-160002 WASHER, SEAL 16 2   

8 1 22190-160002 WASHER, SEAL 16 1 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

No. Lev. Parts No. Description 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

2 1 114220-07100 LABEL, CAUTION 1   
3 1 114299-07101 LABEL, YANMAR MARK A 1 

  

 
5 1 114299-07111 LABEL, YANMAR MARK B 1 
6 1 114299-07160 LABEL, DIESEL 1 

 

Fig.3.  LABEL  

 

 

 

 

 
  4 1     114220-07110 LABEL HOW TO START-E 1   

 

 

  9 1     114220-07140 LABEL, CONTROL 1   

13 1 114220-07130 LABEL, HOT SURFACE 1 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

No. Lev. Parts No. Description 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114310-01200 BOLT, CYL.HEAD A 2   
2 1 114310-01210 BOLT, CYL.HEAD B 2 

  

 
8 1 11431C-11100 VALVE, INTAKE 1 
9 1 11431C-11110 VALVE, EXHAUST 1 

 
11 1 114310-11180 RETAINER, SPRING 2 

12 1 114310-11930 COTTER ASSY 2 

 
15 2 11431C-11260 SUPPORT, ROCKER ARM 1 

16 2 11431C-11650 ARM, ROCKER 1 

 
19 3 26856-060002 NUT, M6 1 

20 2 11431C-11660 ARM, ROCKER 1 

 
23 3 26856-060002 NUT, M6 1 
24 2 22242-000150 RING,  15 2 

 
26 1 114650-11341 SEAL, VALVE STEM 2 

27 1 104211-11370 CAP, VALVE 2 

 
29 1 114240-11550 SEAT, NOZZLE 1 

30 1 114699-11600 WASHER 2 

 
32 1 22351-040008 PIN, SPRING 4.0X 8 1 

33 1 26226-060552 STUD, M6X 55 2 

 
36 1 114310-11310 GASKET, BONNET 1 
37 1 114310-11950 BONNET ASSY, HEAD 1 

 
42 2 114299-03640 SPRING,DECOMPRESSION 1 

45 2 22312-030160 PIN, PARALLEL M3X16 1 

 

Fig.4. CYLINDER HEAD & BONNET  

 

 

 

 

 
  3 1     11432C-11020 HEAD ASSY, CYLINDER 1   

 

 

  10 1     114310-11120 SPRING, VALVE 2   

 

 

  14 1     11431C-11250 SUPPORT ASSY, ARM 1   

 

 

  18 3     114250-11240 SCREW, VALVE ADJUST 1   

 

 

  22 3     114250-11240 SCREW, VALVE ADJUST 1   

 

 

  25 1     114310-11290 BOLT, SUPPORT 2   

 

 

  28 1     114240-11450 PROTECTOR, NOZZLE 1   

 

 

  31 1     114210-11901 RETAINER, NOZZLE 1   

 

 

  34 1     26366-060002 NUT, M6 2   

 

 

  39 2     114210-03590 DECOMPRESSION ASSY 1   

 

 

  49 1     26106-060652 BOLT, M6X 65 PLATED 3   
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

No. Lev. Parts No. Description 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114310-12210 GASKET, AIR CLEANER 1   
2 1 114299-12300 NUT 3 

  

 
4 2 114240-12520 COVER, AIR CREANER 1 
5 2 114320-12910 CLEANER ASSY, AIR 1 

 
10 3 114210-12560 NUT, WING 1 

11 3 114210-12590 ELEMENT ASSY 1 

 

Fig.5. AIR CLEANER  

 

 

 

 

 
  3 1     114340-12510 CLEANER ASSY, AIR 1   

 

 

  6 3     114320-12010 BODY ASSY, CLEANER 1   

 

 

  14 3     114210-12600 LOCKING KNOB 1   

16 1 26106-060402 BOLT, M6X 40 PLATED 1 

17 1 26226-060352 STUD, M6X 35 3 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

No. Lev. Parts No. Description 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114310-13200 GASKET, MUFFLER 1   
2 1 114910-13500 MUFFLER ASSY 1 

  

 
4 2 114674-13511 MUFFLER 1 
5 2 114910-13700 COVER, MUFFLER A 1 

 
7 2 114910-13720 COVER, MUFFLER C 1 

8 1 26106-080202 BOLT, M8X 20 PLATED 2 

 

Fig.6. EXHAUST MUFFLER  

 

 

 

 

 
  3 2     160260-01580 BOLT, FLANGE M6X6 10   

 

 

  6 2     114910-13710 COVER, MUFFLER B 1   

 

 

  10 1     26216-080182 STUD, M8X 18 2   

11 1 26306-080002 NUT, M8 2 

13 1 114320-13800 DEFLECTOR ASSY, EXH 1 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

No. Lev. Parts No. Description 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 71432C-14010 CAMSHAFT ASSY 1   
6 1 114310-14200 TAPPET 2 

  

 

Fig.7. CAMSHAFT  

 

 

 

 

 
  7 1     114210-14300 TAPPET ASSY, ROLLER 1   

12 1 114310-14400 ROD ASSY, PUSH 2 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

No. Lev. Parts No. Description 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 11431C-21770 CRANKSHAFT(DEPAC ASY 1   
10 1 160310-14550 WASHER 1 

  

 

Fig.8. CRANKSHAFT  

 

 

 

 

 
  11 1     22512-070140 KEY, 7X 14 1   

12 1 26106-080202 BOLT, M8X 20 PLATED 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 Copyright (C) 2013 Ammann Verdichtung GmbH All RightsReserved. Go t

o D
isc

ou
nt-

Equ
ipm

en
t.c

om
 to

 or
de

r y
ou

r p
art

s



2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

No. Lev. Parts No.  Description 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114699-21220 NUT 1   
2 1 114699-21550 WASHER 1 

  

 

Fig.9. FLYWHEEL  

 

 

 

 

 
  3 1     114699-21600 FLYWHEEL ASSY, DE 1   

6 2 114699-21630 RING, GEAR 1 
7 1 22512-050140 KEY, 5X 14 1 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

No. Lev. Parts No. Description 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 714320-22720 PISTON W/RINGS (D 1   
3 2 714310-22500 RING SET, PISTON 1 

  

 
10 1 114310-22500 SEEGER RING, J23 2 
11 1 714320-22620 PISTON W/RING .25OS 1 

 
17 1 714320-22580 PISTON W/RING .50OS 1 2 

19 2 714310-22550 RING SET O.S=0.50 1 2 

 

27 3 124060-23100 BEARING, PISTON PIN 1 

28 3 114310-23200 BOLT, CONNECTING ROD 2 

 

Fig.10.  PISTON & CONNECTING ROD 
 

 
 

Remarks 
(1)Over sized(O.S=0.25)parts. 
(2)Over sized(O.S=0.50)parts. 
(3)Under sized(U.S=0.25)parts. 
(4)Under sized(U.S=0.50)parts. 

 

 

 

 

 

 
  9 1     114699-22300 PIN, PISTON D=23 1   

 

1 

  13 2     714310-22540 RING SET O.S=0.25 1 1 
  

 

 

  24 1     71431C-23010 ROD ASSY, CONNECTING 1   

 

 

  29 2     714650-23600 BEARING, CRANK PIN 1   
31 1 714650-23610 BEARING ASSY, 0.25 1 3 

33 1 714650-23620 BEARING, 0.50 US 1 4 
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2-06598018  

 (A)=L100N5NJ7F2CAAN  (D)=  
(B)= 

 
(E)= 

(C)= 
 

(F)= 

No. Lev. Parts No. Description 
(A) 

 

(B) 
Q'ty 

(C)    (D) 
 

(E) 
 

(F) 
I R 

1 1 714310-28510 SHAFT ASSY, BALANCER 1       
6 1 24101-063040 BEARING, BALL 6304C3 2 

      

 

Fig.11.  BALANCER SHAFT 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

No. Lev. Parts No. Description 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114650-32010 PUMP ASSY, OIL 1   
7 1 114299-32070 COVER 1 

  

 
9 1 22312-030160 PIN, PARALLEL M3X16 1 
10 1 26106-060122 BOLT, M6X 12 PLATED 3 

 
14 2 24341-000224 O-RING, 1AS22.4 1 

15 1 26106-060162 BOLT, M6X 16 PLATED 1 

 
18 1 114311-61500 LEVER ASSY, GOVERNOR 1 

27 2 22322-030200 PIN, TAPER 3X20 1 

 
29 1 114299-61600 SEAL, OIL 1 

30 1 114770-61610 WASHER, THRUST 1 

 

Fig.12.  LUB.OIL PUMP & GOVERNOR  

 

 

 

 

 
  8 1     114299-32570 O-RING 1   

 

 

  12 1     114299-35110 FILTER ASSY, OIL 1   

 

 

  17 1     11 4299-611 90 WASHER 1   

1 

 

  28 1     114770-61520 BEARING, NEEDLE 2   

 

 

  31 1     714210-61701 GOVERNOR ASSY 1   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Remarks 
(1)On a guarantee of quality component parts shall not be sold. 

32 2 114210-61290 WEIGHT ASSY,GOVERNOR 1 
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2-06598018  

 (A)=L100N5NJ7F2CAAN  (D)=  
(B)= 

 
(E)= 

(C)= 
 

(F)= 

No. Lev. Parts No. Description 
(A) 

 

(B) 
Q'ty 

(C)    (D) 
 

(E) 
 

(F) 
I R 

1 1 183250-39450 SWITCH, 1.0KG 1       

 

Fig.13.  OIL PRESSURE SWITCH 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

No. Lev. Parts No. Description 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114320-45210 COVER ASSY, TOP 1   
2 2 114220-07120 LABEL, DECOMPRESSION 1 

  

 
4 2 114310-45320 COVER, TOP 1 
5 3 114310-45310 DAMPER 1 

 
7 1 114299-45220 GROMMET 1 

8 1 114310-45260 COVER B, SIDE 1 

 
10 1 114399-45320 RUBBER, SEAL 1 

11 1 114399-45340 COLLAR 1 

 
13 1 114310-45360 STUD BOLT, TOP COVER 1 

14 1 26106-060082 BOLT, M6X  8 PLATED 4 

 

Fig.14.  COVER  

 

 

 

 

 
  3 2     114299-45220 GROMMET 4   

 

 

  6 2     114399-45340 COLLAR 4   

 

 

  9 1     114310-45270 COVER A, SIDE   (13) 1   

 

 

  12 1     114310-45350 SPACER, TOP COVER 1   

 

 

  15 1     26106-060202 BOLT, M6X 20 PLATED 4   

16 1 26366-060002 NUT, M6 1 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

No. Lev. Parts No. Description 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114310-45150 CASE, COOLING FAN 1   
3 1 114299-45301 RUBBER, CUSHION 4 

  

 

Fig.15.  COOLING FAN CASE  

 

 

 

 

 
  4 1     114299-45310 COLLAR 4   

5 1 114699-45331 SEAL, FAN CASE 1 
6 1 114299-45350 BOLT, FAN CASE 4 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

No. Lev. Parts No. Description 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 714339-51310 PUMP ASSY, INJECTION 1   
2 2 105546-51020 GASKET 1 

  

 
4 2 114250-51160 SPRING, PLUNGER 1 
5 2 114339-51200 BODY ASSY, PUMP 1 

 
12 2 114650-51300 VALVE ASSY, DELIVERY 1 

15 2 105546-51330 SPRING, DELIVERY 1 

 
17 2 124550-51350 GASKET, DELIVERY 2 

18 2 114250-51500 LEVER,CONTROL 1 

 
20 2 114250-51650 SEAT, SPRING B 1 

21 2 22351-030008 PIN, SPRING 3.0X 8 1 

 
24 2 114250-53080 NUT, NOZZLE D16.95 1 
25 2 114339-53100 HOLDER ASSY, NOZZLE 1 

 
30 2 114250-53120 SPRING, NOZZLE 1 

31 2 114250-53130 SEAT, SPRING 1 

 
33 2 114339-53200 VALVE ASSY,INJECTION 1 

36 2 114250-53210 PIN 2 

 
65 1 114310-59800 PIPE ASSY, INJECTION 1 

71 1 114699-59850 SUPPORT, PIPE 1 

 

Fig.16.  F.I.PUMP & F.I.VALVE  

 

 

 

 

 
  3 2     114250-51080 PLATE 1   

 

 

  11 4     22351-020006 PIN, SPRING 2.0X 6 2   

 

 

  16 2     114250-51340 HOLDER, DELIVERY 1   

 

 

  19 2     114250-51640 SEAT, SPRING A 1   

 

 

  23 1     714339-53200 VALVE ASSY,INJECTION 1   

 

 

  29 3     22351-025005 PIN, SPRING 2.5X 6 1   

 

 

  32 2     114250-53140 PLATE 1   

 

 

  37 2     119803-53400 SHIM SET 1   

 

 

  73 1     114110-76910 VALVE ASSY, F/O CUT 1   

74 1 114299-83020 GASKET, 10X1.2 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 Copyright (C) 2013 Ammann Verdichtung GmbH All RightsReserved. Go t

o D
isc

ou
nt-

Equ
ipm

en
t.c

om
 to

 or
de

r y
ou

r p
art

s



2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

No. Lev. Parts No. Description 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114250-55121 FILTER ASSY, FUEL 1   
2 2 114250-55130 GASKET 1 

  

 
4 1 114310-55230 STAY B, FUEL TANK 1 
5 1 114210-55300 BOLT, COUNTERSUNK 2 

 
7 2 24341-000150 O-RING, 1AS15.0 1 

8 1 11431C-55710 TANK,FUEL(BLACK)(13) 1 

 
11 2 23414-080000 GASKET, 8X1.0 1 

12 2 114299-55040 CAP ASSY, FUEL TANK 1 

 
14 2 114250-55201 DAMPER, FUEL TANK 4 

15 1 114210-55810 BOLT, LIFTING 1 

 
17 1 26106-080452 BOLT, M8X 45 PLATED 1 
18 1 26366-060002 NUT, M6 2 

 
21 2 114780-59060 PIPE, FUEL L=50 1 

22 2 23080-014000 CLAMP, 14 2 

 
24 2 124722-59050 CLIP, HOSE 9 1 

25 2 114310-59060 PIPE, FUEL RETURN 1 

 

Fig.17. FUEL TANK & FUEL PIPE  

 

 

 

 

 
  3 1     114210-55220 STAY A, FUEL TANK 1   

 

 

  6 1     114250-55301 COCK ASSY, FUEL 1   

 

 

  10 2     114299-55080 PLUG, DRAIN 1   

 

 

  13 2     114299-55100 FILTER, FUEL OIL 1   

 

 

  16 1     22117-080000 WASHER,  8 1   

 

 

  20 1     114780-59010 PIPE ASSY, FUEL L50 1   

 

 

  23 1     114339-59300 PIPE ASSY, RETURN 1   

 

 

  26 2     124066-59100 CLIP, HOSE 8 1   
27 2 114310-59310 HOSE, PROTECT 1 

28 2 121750-59890 BAND, 140 1 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

No. Lev. Parts No. Description 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114220-07140 LABEL, CONTROL 1   
2 1 114210-66550 BRACKET ASSY 1 

  

 
4 2 183250-66070 SHAFT, HANDLE 1 
5 2 114210-66400 BRACKET, HANDLE 1 

 
7 2 104200-66820 SPRING 1 

8 2 104200-66831 PLATE, FRICTION 2 

 
10 2 26696-100002 NUT, LOCK M10 1 

11 2 26757-060002 NUT, LOCK M6 1 

 
13 1 26106-060452 BOLT, M6X 45 PLATED 1 

15 1 114320-66010 SPRING, REGULATOR 1 

 
17 1 114211-66600 LIMITER ASSY, FUEL 1 
22 1 26776-100002 NUT, LOCK M10 1 

 

Fig.18. SPEED CONTROL DEVICE  

 

 

 

 

 
  3 2     114210-66070 HANDLE, REGULATOR 1   

 

 

  6 2     114250-66440 BOLT, ADJUSTING 1   

 

 

  9 2     104200-66850 WASHER 1   

 

 

  12 1     26106-060142 BOLT, M6X 14 PLATED 1   

 

 

  16 1     114299-66201 SPRING, RETURN 1   

 

 

  24 1     114780-61090 TIN 2   

25 1 22451-060000 WIRE, 0.6 2 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

No. Lev. Parts No. Description 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

2 2 114699-76251 RECOIL ASSY 1   
3 3 114699-76510 CASE, STARTER 1 

  

 
6 3 114699-76531 RATCHET 2 
7 3 114399-76540 SPRING, SPIRAL 1 

 
9 3 114699-76560 SPRING, FRICTION 1 

10 3 114399-76620 KNOB, STARTER 1 

 
12 3 114699-76650 SPRING, RETURN 1 

13 3 114699-76660 CIRCLIP 1 

 
15 3 114699-76680 WASHER 1 

16 2 114699-76592 PULLEY, STARTER 1 

 

Fig.19.  RECOIL STARTER  

 

 

 

 

 
  4 3     114699-76521 REEL, RECOIL 1   

 

 

  8 3     114699-76551 GUIDE, RATCHET 1   

 

 

  11 3     114699-76630 ROPE, STARTER 1   

 

 

  14 3     114699-76670 WASHER 1   

 

 

  17 1     26106-060082 BOLT, M6X  8 PLATED 4   

18 1 26106-060122 BOLT, M6X 12 PLATED 3 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

No. Lev. Parts No.  Description 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114362-77011 STARTER 1   
2 2 114381-77110 ARMATURE 1 

  

 
4 2 X2114715500 STOPPER SET 1 
5 2 114381-77130 COIL ASSY, FIELD 1 

 
7 2 114371-77160 HOLDER ASSY, BRUSH 1 

8 3 114371-79040 BRUSH 2 

 
10 3 114371-79060 SPRING 4 

11 2 X211485016 PINION ASSY 1 

 
13 2 114371-77170 COVER ASSY, DUST 1 

14 2 114371-77180 LEVER KIT, SHIFT 1 

 
16 2 124195-77770 BOLT, THROUGH 2 
17 2 114371-79070 BOLT 2 

 

Fig.20.  STARTING MOTOR  

 

 

 

 

 
  3 2     X2114811000 WASHER KIT, THRUST 1   

 

 

  6 2     114381-77140 COVER 1   

 

 

  9 3     114371-79050 BRUSH 1   

 

 

  12 2     114381-77151 CASE ASSY 1   

 

 

  15 2     124298-77020 SWITCH, MAGNETIC 1   

 

 

  18 2     X2114274200 COVER 1   

19 1 26106-100302 BOLT, M10X 30 PLATED 2 

20 1 26716-080002 NUT, M8 1 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

No. Lev. Parts No. Description 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114399-77550 REG. & HARNESS ASSY 1   
3 3 114399-77400 BRACKET, HARNESS 1 

  

 
5 4 114399-78000 FUSE(20A 1 
6 2 114399-77710 REGULATOR 1 

 

Fig.21. ELECTRICAL EQUIPMENT  

 

 

 

 

 
  4 3     114399-77540 HARNESS, WIRE 1   

 

 

  7 2     26023-040102 SCREW, M4X10 2   

8 1 26106-060122 BOLT, M6X 12 PLATED 2 

9 1 26106-060202 BOLT, M6X 20 PLATED 2 
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2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

No. Lev. Parts No. Description 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114399-78260 DYNAMO ASSY 1   
2 2 114399-78730 STATOR ASSY 1 

  

 
4 1 160710-78710 CLAMP, CORD 1 
5 1 114210-78800 SCREW,COUNTERSUNK M6 3 

 

Fig.22.  DYNAMO  

 

 

 

 

 
  3 2     114399-78740 WHEEL, DYNAMO 1   

 

 

  6 1     26106-060122 BOLT, M6X 12 PLATED 1   

7 1 26106-060202 BOLT, M6X 20 PLATED 3 
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2-06598018  

 (A)=L100N5NJ7F2CAAN  (D)=  
(B)= 

 
(E)= 

(C)= 
 

(F)= 

No. Lev. Parts No.  Description 
(A) 

 

(B) 
Q'ty 

(C)    (D) 
 

(E) 
 

(F) 
I R 

1 1 114351-77520 COUPLER 1       

 

Fig.23. ACCESSORIES 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 Copyright (C) 2013 Ammann Verdichtung GmbH All RightsReserved. Go t

o D
isc

ou
nt-

Equ
ipm

en
t.c

om
 to

 or
de

r y
ou

r p
art

s



2-06598018  

 (A)=L100N5NJ7F2CAAN (D)=  
(B)= (E)= 
(C)= (F)= 

No. Lev. Parts No.  Description 
(A) 

Q'ty 
(B)    (C)    (D)    (E)    (F) 

I    R 

1 1 114299-92590 BOX, TOOL 1   
2 2 114299-92600 BAG, TOOL 1 

  

 
4 2 114299-92720 WRENCH 1  
6 1 114320-92600 GASKET SET 1 1 

 
13 2 114699-01380 O-RING 1 

14 2 114699-01410 GASKET, CRANK CASE 1 

 
16 2 114299-01950 O-RING, 18 2 

17 2 114310-11310 GASKET, BONNET 1 

 
19 2 114771-11461 GASKET, NOZZLE 1 

20 2 114310-12210 GASKET, AIR CLEANER 1 

 
22 2 114310-13200 GASKET, MUFFLER 1 
23 2 183671-13211 GASKET, PIPE 1 

 
25 2 114299-32570 O-RING 1 

26 2 160393-55050 GASKET 4 

 
28 2 22190-160002 WASHER, SEAL 16 2 

29 2 23414-080000 GASKET, 8X1.0 1 

 
31 2 24311-000400 O-RING, 1AP40.0 1 

32 2 24341-000150 O-RING, 1AS15.0 2 

 

Fig.24. TOOL & GASKET SET 
 

 

 
Remarks 
(1)Optional parts. 

 

 

 

 

 

 
  3 2     114299-92710 WRENCH 1   

 

 

  7 2     114695-01331 GASKET, HEAD 1   

 

 

  15 2     114250-01841 GASKET 1   

 

 

  18 2     114650-11341 SEAL, VALVE STEM 2   

 

 

  21 2     114699-12210 GASKET, AIR CLEANER 2   

 

 

  24 2     114399-21980 GASKET 1   

 

 

  27 2     129100-77510 GASKET 3   

 

 

  30 2     23414-120000 GASKET, 12X1.0 1   

 

 

  33 2     24341-000224 O-RING, 1AS22.4 1   
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Parts No. Index  

 

Parts No. 

104200-66820 

Fig. No. 

18 

Ref. No. 

7 

 Parts No. 

114250-66440 

Fig. No. 

18 

Ref. No. 

6 

 Parts No. 

114310-14400 

Fig. No. 

7 

Ref. No. 

12 

 Parts No. 

114399-45340 

Fig. No. 

14 

Ref. No. 

6 
104200-66831 18 8  114299-01600 1 7  114310-22500 10 10    11 
104200-66850 18 9  114299-01690 2 1  114310-23200 10 28  114399-76540 19 7 
104211-11370 4 27  114299-01800 1 8  114310-45150 15 1  114399-76620 19 10 
105546-51020 16 2  114299-01830 1 19  114310-45260 14 8  114399-77400 21 3 
105546-51330 16 15  114299-01950 2 4  114310-45270 14 9  114399-77540 21 4 
114110-76910 16 73   24 16  114310-45310 14 5  114399-77550 21 1 
114210-03590 4 39  114299-02030 1 38  114310-45320 14 4  114399-77710 21 6 
114210-11901 4 31  114299-03640 4 42  114310-45350 14 12  114399-78000 21 5 
114210-12560 5 10  114299-07101 3 3  114310-45360 14 13  114399-78260 22 1 
114210-12590 5 11  114299-07111 3 5  114310-55230 17 4  114399-78730 22 2 
114210-12600 5 14  114299-07160 3 6  114310-59060 17 25  114399-78740 22 3 
114210-14300 7 7  114299-12300 5 2  114310-59310 17 27  114650-02100 1 31 
114210-55220 17 3  114299-32070 12 7  114310-59800 16 65  114650-02150 1 39 
114210-55300 17 5  114299-32570 12 8  114311-61500 12 18  114650-02200 1 35 
114210-55810 17 15   24 25  11431C-11100 4 8  114650-02210 1 36 
114210-61290 12 32  114299-35110 12 12  11431C-11110 4 9  114650-11341 4 26 
114210-66070 18 3  114299-35150 1 33  11431C-11250 4 14   24 18 
114210-66400 18 5  114299-45220 14 3  11431C-11260 4 15  114650-32010 12 1 
114210-66550 18 2    7  11431C-11650 4 16  114650-51300 16 12 
114210-78800 22 5  114299-45301 15 3  11431C-11660 4 20  114674-13511 6 4 
114211-66600 18 17  114299-45310 15 4  11431C-21770 8 1  114695-01331 24 7 
114220-07100 3 2  114299-45350 15 6  11431C-55710 17 8  114695-01341 1 5 
114220-07110 3 4  114299-55040 17 12  114320-12010 5 6  114699-01380 1 6 
114220-07120 14 2  114299-55080 17 10  114320-12910 5 5   24 13 
114220-07130 3 13  114299-55100 17 13  114320-13800 6 13  114699-01410 1 27 
114220-07140 3 9  114299-61190 12 17  114320-45210 14 1   24 14 

 18 1  114299-61600 12 29  114320-66010 18 15  114699-01760 2 2 
114240-11450 4 28  114299-66201 18 16  114320-92600 24 6  114699-11600 4 30 
114240-11550 4 29  114299-83020 16 74  11432C-11020 4 3  114699-12210 24 21 
114240-12520 5 4  114299-92590 24 1  114339-51200 16 5  114699-21220 9 1 
114250-01841 1 20  114299-92600 24 2  114339-53100 16 25  114699-21550 9 2 

 24 15  114299-92710 24 3  114339-53200 16 33  114699-21600 9 3 
114250-11240 4 18  114299-92720 24 4  114339-59300 17 23  114699-21630 9 6 

  22  114310-01020 1 1  114340-12510 5 3  114699-22300 10 9 
114250-51080 16 3  114310-01200 4 1  114351-77520 23 1  114699-45331 15 5 
114250-51160 16 4  114310-01210 4 2  114362-77011 20 1  114699-59850 16 71 
114250-51340 16 16  114310-01450 1 28  114371-77160 20 7  114699-76251 19 2 
114250-51500 16 18  114310-11120 4 10  114371-77170 20 13  114699-76510 19 3 
114250-51640 16 19  114310-11180 4 11  114371-77180 20 14  114699-76521 19 4 
114250-51650 16 20  114310-11290 4 25  114371-79040 20 8  114699-76531 19 6 
114250-53080 16 24  114310-11310 4 36  114371-79050 20 9  114699-76551 19 8 
114250-53120 16 30   24 17  114371-79060 20 10  114699-76560 19 9 
114250-53130 16 31  114310-11930 4 12  114371-79070 20 17  114699-76592 19 16 
114250-53140 16 32  114310-11950 4 37  114381-77110 20 2  114699-76630 19 11 
114250-53210 16 36  114310-12210 5 1  114381-77130 20 5  114699-76650 19 12 
114250-55121 17 1   24 20  114381-77140 20 6  114699-76660 19 13 
114250-55130 17 2  114310-13200 6 1  114381-77151 20 12  114699-76670 19 14 
114250-55201 17 14   24 22  114399-21980 24 24  114699-76680 19 15 
114250-55301 17 6  114310-14200 7 6  114399-45320 14 10  114770-61520 12 28 
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Parts No. Index  

 

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. 

114770-61610 
114771-11461 
114780-59010 
114780-59060 
114780-61090 
114910-13500 

12 30 
24 19 
17 20 
17 21 
18 24 
6 2 

24311-000400 
24341-000150 

 

24341-000224 
 

24423-355008 

24 31 
17 7 
24 32 
12 14 
24 33 

1 41 

714320-22580 
714320-22620 
714320-22720 
71432C-14010 
714339-51310 
714339-53200 

10 17 
10 11 
10 1 

7 1 
16 1 
16 23 

114910-13700 6 5 42 714650-23600 10 29 
114910-13710 
114910-13720 
119803-53400 
121750-59890 
124060-23100 
124066-59100 
124195-77770 
124298-77020 
124550-51350 
124722-59050 
129100-77510 
160110-01870 
160260-01580 
160310-14550 
160393-55050 
160710-78710 
183250-39450 
183250-66070 
183279-08350 
183671-13211 
22117-080000 
22190-160002 

6 6 
6 7 

16 37 
17 28 
10 27 
17 26 
20 16 
20 15 
16 17 
17 24 
24 27 
2 5 
6 3 
8 10 

24 26 
22 4 
13 1 
18 4 
2 6 

24 23 
17 16 

2 7 

26023-040102 
26106-060082 

 

26106-060122 
 

 

 

26106-060142 
26106-060162 
26106-060202 

 

 

26106-060402 
26106-060452 
26106-060652 
26106-080122 
26106-080202 

 

26106-080352 
26106-080452 
26106-100302 
26216-080182 

21 7 
14 14 
19 17 
12 10 
19 18 
21 8 
22 6 
18 12 
12 15 
14 15 
21 9 
22 7 

5 16 
18 13 
4 49 
1 43 
6 8 
8 12 
1 34 

17 17 
20 19 
6 10 

714650-23610 
714650-23620 
X2114274200 
X2114715500 
X2114811000 
X211485016 

10 31 
10 33 
20 18 
20 4 
20 3 
20 11 

8 26226-060182 1 23 
 

22242-000150 
22312-030160 

 

22312-040080 
22322-030200 
22351-020006 
22351-025005 
22351-030008 
22351-040008 
22451-060000 
22512-050140 
22512-070140 
23080-014000 
23414-080000 

 

23414-120000 
23875-020000 
24101-063040 
24162-152220 

24 28 
4 24 
4 45 

12 9 
1 21 

12 27 
16 11 
16 29 
16 21 

4 32 
18 25 

9 7 
8 11 

17 22 
17 11 
24 29 
24 30 

1 22 
11 6 
1 40 

26226-060222 
26226-060352 
26226-060552 
26306-080002 
26366-060002 

 

 

 

26696-100002 
26716-080002 
26757-060002 
26776-100002 
26856-060002 

 

714210-61701 
714310-22500 
714310-22540 
714310-22550 
714310-28510 
71431C-23010 

1 24 
5 17 
4 33 
6 11 
1 25 
4 34 

14 16 
17 18 
18 10 
20 20 
18 11 
18 22 

4 19 
23 

12 31 
10 3 
10 13 
10 19 
11 1 
10 24 
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Discount-Equipment.com is your online resource for quality parts & equipment. 

Florida: 561-964-4949 Outside Florida TOLL FREE: 877-690-3101

Need parts? 
Click on this link: http://www.discount-equipment.com/category/5443-parts/ and 
choose one of the options to help get the right parts and equipment you are looking 
for. Please have the machine model and serial number available in order to help us 
get you the correct parts. If you don’t find the part on the website or on one of the 
online manuals, please fill out the request form and one of our experienced staff 
members will get back to you with a quote for the right part that your machine needs. 

We sell worldwide for the brands: Genie, Terex, JLG, MultiQuip, Mikasa, Essick, Whiteman, 
Mayco, Toro Stone, Diamond Products, Generac Magnum, Airman, Haulotte, Barreto, 

Power Blanket, Nifty Lift, Atlas Copco, Chicago Pneumatic, Allmand, Miller Curber, Skyjack, 
Lull, Skytrak, Tsurumi, Husquvarna Target, Stow, Wacker, Sakai, Mi-T-M, Sullair,  Basic, 

Dynapac, MBW, Weber, Bartell, Bennar Newman, Haulotte, Ditch Runner, Menegotti, 
Morrison, Contec, Buddy, Crown, Edco, Wyco, Bomag, Laymor, EZ Trench,  Bil-Jax, F.S. 

Curtis, Gehl Pavers, Heli, Honda, ICS/PowerGrit, IHI, Partner, Imer, Clipper, MMD, Koshin, 
Rice, CH&E, General Equipment ,Amida, Coleman, NAC, Gradall, Square Shooter, Kent, 

Stanley, Tamco, Toku, Hatz, Kohler, Robin, Wisconsin, Northrock, Oztec, Toker TK, Rol-Air, 
APT, Wylie, Ingersoll Rand / Doosan, Innovatech, Con X, Ammann, Mecalac, Makinex, Smith 

Surface Prep,Small Line, Wanco, Yanmar 

http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/page/1517-search-manuals/
http://discount-equipment.com/parts/
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